
 

Combined Sewer 

Management Permit 

Compliance 

Joint Meeting of Essex and 

Union Counties  

Elizabeth City, Union County, 

New Jersey 

 

NJPDES Permit No. 

NJ0024741 

Original Submission: 

June 27, 2018 

SYSTEM 

CHARACTERIZATION 

REPORT 



 

  

Table of Contents  

Section 1 Introduction .................................................................................................. 1-1 

1.1 Regulatory Context and Objectives ................................................................................................................ 1-3 

1.1.1 USEPA Combined Sewer Overflow Control Policy ............................................................... 1-3 

1.1.2 New Jersey Pollution Discharge Elimination System (NJPDES) Permit 
[...]
The City of Elizabeth is a densely populated urban area with high levels of impervious cover. The 

typical peak runoff response from similar urban areas is often very fast, usually much less than an 

hour after the rainfall peak. Moreover, the City of Elizabeth sewer service area is located 

immediately northeast of the WWTF, and the TAPS discharge connects to the JMEUC trunk sewer 

system immediately (roughly 1300 feet) upstream of the headworks.  Combined flow from the 

City of Elizabeth therefore reaches the WWTF very quickly. In contrast, the large separate 

sanitary sewer area serviced by the WWTF stretches over 65 square miles, and the trunk sewer 

collects flow from local sewer systems that tie into the trunk sewers as much as roughly 16 miles 

from the plant.  

The peak rainfall response time of the separate sewer service area has a travel time on the order 

of 2.5 hours.  The TAPS time to peak is around 30 minutes after a rainfall event begins.  Figure 

7-20 illustrates this difference in travel time between TAPS inflow and the flow from the separate 

sanitary sewer portions of the JMEUC service area. As a result, flow at the WWTF headworks is 

also observed to peak roughly 2.5 hours after the start of a rainfall event. The difference in peak 

timing could enable additional flow from TAPS to be pumped during this roughly two-hour 

window before the peak of the upstream flow reaches the plant, thereby increasing the flow 

delivered from TAPS without increasing the peak flow rate at the WWTF from the event.  

Additionally, evaluation of the JMEUC trunk sewers and WWTF have shown that these facilities 

have sufficient capacity to accept additional flow during and after the peak flow rate is reached 

(i.e. can accommodate higher peak flow rates), further increasing the combined sewer flow from 

TAPS treated at the WWTF during wet weather.  This opportunity will be evaluated in the 

forthcoming evaluation of CSO control alternatives, and further information is provided below in 

Section 7.3.2.   



Section 7 •  Baseline Conditions for the LTCP  

 7-27 

 

 

7.3 Characterization of Key System Impacts  
The combined sewer flow from the City of Elizabeth and the separate sewer response from the 

remaining (sanitary sewer) portions of the JMEUC service area are two distinctive wet weather 

inflow sources to the system. This section explores individually the impacts to the system and at 

the WWTF from potential changes in each.  Further analysis will be part of the alternatives 

evaluation in the next phase of the LTCP. 

7.3.1 Impact of RDII Reduction 

The potential impact of RDII reduction in separate sewer areas upstream of the trunk sewers was 

evaluated.  For evaluation purposes, the wet weather system response was simulated using a 

50% reduction in the RDII parameters. This level of reduction is considered the maximum 

attainable RDII reduction system-wide across the JMEUC system.  In other words, higher levels of 

reduction may be possible in certain smaller areas, but national experience has shown that a 

system-wide reduction exceeding 50% is extremely unlikely for a system of this size, especially 

considering that relatively significant RDII reductions have already been achieved (see Section 

9.3.1). 

This RDII reduction scenario was implemented in the Baseline Merged Model by reducing the 

unit hydrograph values of R1, R2, and R3 by 50%. The resulting flows at the WWTF for the 

4/12/2004 and 9/28/2004 events are presented in Figure 7-22 and Figure 7-23. In both events, a 

system-wide 50% reduction in RDII produced a 15% to 20% reduction in peak flow rate and a 

12% to 14% reduction in RDII volume.  

Maximum system surcharge was also evaluated under the same RDII reduction scenario. As 

shown in Figure 7-21, all wet weather surcharge in the 2004 typical year is eliminated through 

RDII reduction. Only two small sections within the system remain surcharged in the simulations, 

which is consistent with Segments #1 and #2 shown in the dry weather condition system 

surcharging map (see Figure 7-2). 

North Barrel Flow Downstream of TAPS 
North Barrel Flow Upstream of TAPS 

 TAPS discharge 

Figure 7-20 Peak flow timing for the Elizabeth combined sewer system and for the upstream sanitary 

sewer portions of the JMEUC trunk sewer system 



Section 7 •  Baseline Conditions for the LTCP  

 7-28 

 
Figure 7-21 Maximum Surcharge State in 2004 Typical Year with System Wide 50% RDII Reduction 

 



Section 7 •  Baseline Conditions for the LTCP  

    7-29 

 

Figure 7-22 Comparison of Simulated WWTF (Primary Effluent) Flow Rate with 50% System Wide RDII Reduction (April 2004) 

 

 

Figure 7-23 Comparison of Simulated WWTF (Primary Effluent) Flow Rate with 50% System Wide RDII Reduction (September 2004) 
 

 



Section 7 •  Baseline Conditions for the LTCP  

    7-30 

7.3.2 Impact of Increased Flow from TAPS 

Currently, the TAPS is being operated during wet weather with a maximum pumping rate at the 

contractual peak flow limit of 36 mgd. Previous studies of the pump station capacity (the City of 

Elizabeth CSO Long Term Control Plan – Cost & Performance Analysis Report, Volume 1; March 

2007; pg.6) suggested that the existing pumps at the TAPS have a total capacity of 55 mgd (peak 

pumping rate). The impact of this additional flow on system capacity and performance, without 

any other modifications to the existing system, has been initially explored.  Additional evaluations 

may be performed as part of the forthcoming evaluation of alternative CSO controls in the next 

phase of the LTCP process.  This may include the potential use of real time controls (RTCs) to take 

advantage of the peak timing difference and coordinate the concurrent operations of the TAPS 

and WWTF facilities to maximize WWF capture for treatment. 

To increase the simulated pump capacity from 36 to 55 mgd in the model, modifications were 

made to the City of Elizabeth portion of the merged model by increasing pump capacity as well as 

enlarging gates at the TAPS headworks. The simulated peak flow from TAPS before and after the 

modifications are shown in Figure 7-24 for the 9/28/2004 event.  Figure 7-25 demonstrates the 

differences in simulated flow at the WWTF (using the primary effluent flow rate) resulting from 

an increase in TAPS discharge to 55 mgd.   

Figure 7-24 Comparison of Simulated TAPS Discharge at Higher Pumping Rate 

The additional 19 mgd in peak flow rate from TAPS increases the HGL in both barrels of the twin 

barrel trunk sewer. Simulations have shown this HGL increase extends roughly one mile 

upstream in both the Original and Supplementary Trunk Sewers, as can be seen in Figure 7-26. 

Downstream of the TAPS, the effect of additional flow is only seen at the headworks of the WWTF. 

The HGL through the primary treatment train of the WWTF is largely controlled by the primary 

settling tank effluent weirs, which have ample length to pass the additional TAPS flow without a 

significant increase in HGL through the WWTF. 

 



Section 7 •  Baseline Conditions for the LTCP  

    7-31 

 

Figure 7-25 Simulated WWTF (Primary Effluent) Flow Rate with Increased TAPS Discharges 



Section 7 •  Baseline Conditions for the LTCP  

    7-32 

 

Peak HGL at 36 mgd discharge from TAPS 

Peak HGL at 55 mgd discharge from TAPS 

Upstream End of 

North Barrel WWTF  

Headworks 

TAPS 

New York 

Avenue 

WWTF  

Headworks 

Upstream End of 

 South Barrel 

Peak HGL at 36 mgd discharge from TAPS 

Peak HGL at 55 mgd discharge from TAPS 

Vince Street 

Figure 7-26 Comparison of Peak HGL along the Trunk Sewers (September 28, 2004 Storm) 



    

 

    8-1 

Section 8  

Characterization of System Performance – 

Wastewater Treatment Plant 

The JMEUC owns and operates the Edward P. Decker Secondary Wastewater Treatment Facility 

(WWTF) located in the City of Elizabeth, New Jersey. The WWTF is an 85 MGD activated sludge 

treatment facility owned by a partnership of eleven municipalities, which has also served four 

customer municipalities, since 1898.  The secondary treatment process effluent discharges into 

the Arthur Kill, a tidally influenced surface waterway.  

Historically, the plant has always been operated as a conventional aeration process, but it may 

also be operated in a step aeration mode. The raw wastewater enters the plant headworks by 

gravity and passes through influent screens (both coarse and fine mechanically-cleaned screens) 

and then flows through four parallel grit chambers.  After grit removal flow is gravity fed to four 

primary settling tanks, two of which are continuously in service while the third is reserved for 

use during high-rate (wet weather) flow conditions and the fourth is held in reserve for 

emergency storage during power failure.  

The primary treatment process effluent flows by gravity to the main pumping facility, where the 

wastewater is pumped to four parallel, dual-pass surface aeration tanks. From aeration, the 

wastewater is gravity fed to four secondary clarifiers that have been equipped with Stamford 

Baffles. The wastewater is then disinfected with sodium hypochlorite, and dechlorinated with 

sodium bisulfite prior to discharge into the Arthur Kill.  

The primary sludge is screened to remove grit and other large solids. The waste activated sludge 

(WAS) is pumped to four thickener tanks; the partially thickened WAS is thickened further using 

gravity belt thickeners. The screened primary sludge and thickened WAS is pumped to four 

primary digesters, where anaerobic digestion is used to stabilize the sludge. From the digesters 

the sludge is pumped through screens to remove debris prior to two sludge storage tanks and 

then on to the dewatering facility where it is dewatered using three centrifuges. After dewatering, 

the sludge is loaded into trucks for composting and land application. 

Table 8-1 presents the NJPDES permit limits for the JMEUC WWTF.  The next section of this 

report provides more detailed information about the individual plant processes and the 

characteristics of each unit in the treatment train.  Figure 8-1depicts the layout of the JMEUC 

WWTF. 

  



Section 8 •  Characterization of System Performance – Wastewater Treatment Plant 

 8-2 

Table 8-1 NJPDES Permit Limits for the JMEUC WWTF 

Parameter Effluent Limitation 

Percent 
Removal 

Concentration Mass Loading1 

5-day Carbonaceous Biological Oxygen 

Demand (cBOD5), monthly average 

85% 25 mg/l 7,100 kg/day 

cBOD5, weekly average --- 40 mg/l 11,355 kg/day 

Total Suspended Solids (TSS), monthly 

average 

85% 30 mg/l 8,519 kg/day 

TSS, weekly average --- 45 mg/l 12,779 kg/day 

Oil & Grease, monthly average --- 10 mg/l --- 

Oil & Grease, weekly average --- 15 mg/l --- 

pH --- 6.0 to 9.0 SU --- 

Fecal Coliform, Monthly Geometric Average --- 200/100 ml --- 

Fecal Coliform, Weekly Geometric Average --- 400/100 ml --- 

Chlorine Produced Oxidants, Monthly 

Average 

--- 0.062 mg/l 17.6 kg/day 

Chlorine Produced Oxidants, Daily Maximum --- 0.088 mg/l 25.0 kg/day 

Dissolved Oxygen, Minimum Weekly Average --- 4.0 mg/l --- 

Nickel, Total Recoverable, Daily Maximum --- 0.02 mg/l 5.8 kg/day 

Silver, Total Recoverable, Daily Maximum --- 0.01 mg/l 2.8 kg/day 

Zinc, Total Recoverable, Monthly average --- 0.39 mg/l 128 kg/day 

Zinc, Total Recoverable, Daily Maximum --- 0.78 mg/l 236 kg/day 

Lead, Total Recoverable, Monthly Average --- 0.13 mg/l 36.9 kg/day 

Lead, Total Recoverable, Daily Maximum --- 0.24 mg/l 68.1 kg/day 

Copper, Total Recoverable, Daily Maximum --- 45.8 ug/l 13 kg/day 

Mercury, Total (as Hg), Monthly average --- 0.40  ug/l 114 g/day 

Notes: 
 1 – Effluent mass loading values based on a flow rate of 75 mgd. 

 



Section 8 •  Characterization of System Performance – Wastewater Treatment Plant 

 8-3 

 

Figure 8-1 Plant Layout - JMEUC Wastewater Treatment Facility 
 

8.1 Existing Hydraulic Capacity and Treatment Performance  
Table 8-2 presents the existing average influent and effluent data for the JMEUC facility.  These 

data were taken from the JMEUC March 2007 Long Term Control Plan, Cost and Performance 

Analysis Report and are used here as plant influent and effluent conditions have not changed 

significantly since that time. 

 

Table 8-2 Existing Average Influent and Effluent Data 

Parameter Average 

Influent 

Average 

Effluent 

Flow, mgd 66.5 66.5 

Temperature, degrees Celsius 18.6 NA 

Total Suspended Solids (TSS), mg/L 155 13.6 

Volatile Suspended Solids (VSS), mg/L 84.8 NA 

Biochemical Oxygen Demand (BOD), mg/L 190.1 15.9 

Carbonaceous Biochemical Oxygen Demand (cBOD), mg/L 161.7 9.8 

Ammonia (NH3), mg/L 16.1 16.9 

Flows at the WWTF increase significantly during wet weather.  Table 8-3 presents the existing 

average wet weather influent and effluent data for the JMEUC facility.  As with Table 8-2 above, 

these data were taken from the JMEUC March 2007 Long Term Control Plan, Cost and Performance 



Section 8 •  Characterization of System Performance – Wastewater Treatment Plant 

 8-4 

Analysis Report and are used here as plant influent and effluent conditions during wet weather 

have also not changed significantly since that time. 

Table 8-3 Existing Average Wet Weather Influent and Effluent Data 

Parameter Wet Weather 

Average Influent 

Wet Weather 

Average Effluent 

Flow, mgd 126 126 

Temperature, degrees Celsius 18.6 NA 

Total Suspended Solids (TSS), mg/L 104 25.5 

Volatile Suspended Solids (VSS), mg/L 81.2 20.0 

Biochemical Oxygen Demand (BOD), mg/L 96.1 21.3 

Carbonaceous Biochemical Oxygen Demand (cBOD), mg/L 78.6 15.3 

Ammonia (NH3), mg/L 7.9 9.9 

 

The JMEUC facility continues to meet the existing effluent permit limits, even with the large wet 

weather events. 

During development of the 2007 CSO Long Term Control Plan, each unit process in the liquid 

treatment train was evaluated to determine its capacity.  The physical WWTF facilities and plant 

influent flow conditions have not changed significantly since that time and the results of this 

evaluation are therefore considered valid and presented below. 

8.1.1 Preliminary Treatment 

Preliminary treatment consists of coarse mechanical bar screens followed by fine mechanical bar 

screens followed by long rectangular gravity grit tanks. The screens are installed in two 12 foot 

wide parallel influent channels which split into four 9.5 foot wide channels for grit removal. 

Coarse screens have 3.5 inch clear openings, and fine screens have 0.75 inch clear openings. The 

hydraulic capacity of clean screens is 220 mgd with 0.2 feet of combined head loss. Grit channels 

are 9.5 feet wide by seven feet deep by 57 feet long and have a hydraulic capacity of over 220 

mgd. The channel geometry is unconventional, however based on fall velocities of coarse sand 

(medium grit) approximately 70 percent removal of medium grit can be expected at 220 mgd. 

8.1.2 Primary Settling Tanks (PSTs) 

There are four rectangular PSTs; each 200 feet long, by 75 feet wide by 13.8 feet deep. Based on 

the recommended peak hour hydraulic loading rate of primary clarifiers from 10 State Standards 

of 1,500 to 3,000 gallon per day per square foot, the primary settling tanks (PSTs) should be able 

to treat between 126 to 252 mgd. However, based on facility data, with three units in service, the 

PSTs perform poorly at hydraulic loading rates at the higher end of the recommended range. 

Therefore, a hydraulic loading rate of 1,500 gallons per day per square foot (gpd/sq. ft.) was used 

to determine the capacity of the PSTs. Based on this hydraulic loading rate, with all four units in 

service, the facility has primary treatment capacity of 126 mgd.  However, experience during 



Section 8 •  Characterization of System Performance – Wastewater Treatment Plant 

 8-5 

periods of higher peak flow rates has shown that the PSTs are capable of performing adequately 

at rates well above this theoretical capacity. 

8.1.3 Aeration Capacity 

There are four aeration tanks, each with a volume of approximately 3.97 million gallons (total 

volume of 15.89 million gallons). Each aeration tank has eight surface aerators rated at 100 

horsepower and are capable of providing a maximum of 2,360 lb/hour of oxygen per tank. Two of 

the four aeration tanks aerators are two speed manual operation.  In 2015 the aerators in two 

aeration tanks were upgraded to operate via variable frequency driven 100 horsepower motors 

and remotely from programmable logic controllers (PLCs) based on dissolved oxygen 

concentrations in the aeration tanks.  Based on NJAC regulations of 38 lbs of cBOD per 1,000 cubic 

feet of volume; the four aeration tanks can treat a maximum of 80,712 lb/day of cBOD. The facility 

re-rating report (Hazen and Sawyer, P.C., June 1990) indicates that the existing aeration tanks are 

capable of treating 180 mgd. 

Effluent flows from the aeration tanks enter four final settling tanks (FSTs), each having a 

diameter of 180 feet and a depth of 15 feet. FST effluent flows are disinfected with sodium 

hypochlorite in a chlorine contact tank capable of treating a peak hour flow of 73 mgd at the 

required contact time of 20 minutes. The disinfected effluent is then dechlorinated with sodium 

bisulfate before being discharged to the Arthur Kill through two outfall conduits. 

8.1.4 Final Settling Tanks (FSTs) 

There are four FSTs, each with a diameter of 180 feet and depth of 15 feet. Based on the 

recommended peak hour hydraulic loading rate of secondary clarifiers from 10 State Standards of 

1,200 gpd/sq. ft., the FSTs can adequately treat 122 mgd.  However, experience during periods of 

higher peak flow rates has shown that the FSTs are capable of performing adequately at rates 

well above this theoretical capacity 

8.1.5 Chlorine Contact Tanks 

Based on the required contact time at peak hour flow rate of 20 minutes from N.J.A.C. 7:14A-

23.23(c), the existing chlorine contact tank volume is sufficient to treat a peak hour flow of 73 

mgd.  At this capacity, the plant can consistently achieve the permit limits for bacteria (fecal 

coliform; see Table 8-1). 

8.1.6 Hydraulic Capacity 

In addition to treatment process limitations, the plant was evaluated for hydraulic limitations. 

Though the plant is hydraulically rated for 180 to 220 mgd based on the tide elevation at the 

outfall, some known hydraulic problems exist at high WWF’s.  The relationship between tidal 

conditions and plant performance has been studied extensively, and this information is presented 

in Section 8.2.  

8.1.6.1 Final Settling Tanks (FSTs) 

FST Nos. 2 and 2A are significantly farther from the post chlorination chamber than the other two 

final settling tanks. During high flow events, this can cause the secondary effluent to backup into 

FST Nos. 2 and 2A effluent troughs, flooding the weirs. This problem has been observed to occur 

at flows greater than 180 mgd, when tides exceed six feet above mean sea level (msl). 



Section 8 •  Characterization of System Performance – Wastewater Treatment Plant 

 8-6 

8.1.6.2 Outfall – High/Low Tide 

The JMEUC facility discharges to the Arthur Kill, a tidal water body through a twin-barrel outfall 

structure.  Each barrel is a 7’3” (width) by 6’3” (height) box-shaped conduit.  The twin-barrel 

outfall was originally designed with one barrel designated for secondary effluent and the second 

barrel for primary effluent.  The flow rate of the facility is limited at high tide due to the weir 

elevation of the chlorine contact tanks and FSTs. At tide elevations greater than eight feet above 

mean sea level, the facility can only discharge 120 mgd. A value of eight feet above sea level 

corresponds to a 13-year storm. At tides less than six feet above mean sea level (corresponding to 

a one year recurrence interval), the hydraulic capacity of the facility is 180 mgd. The mean high 